15043 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 |3 374" X 3* HUMP HOSE 4 |1/4* X 7/8° FENDER WASHERS
PART NO. 15043 1 | VOLANT FILTER BOX LID 1 |3 172" X 3* REDUCER 4 | 174" LOCK WASHERS
INSTALLATIDN INSTRUCTIDNS 1 | VOLANT FILTER BOX ADAPTER 1 | #048 CLAMP 2 [4 MM X 12 SS SCREWS
1 | VOLANT AIR FLOW DUCT 1 | #056 CLAMP 3 | #10 LOCK WASHERS
1 | RAM FILTER W/CLAMP 2 | #060 CLAMPS 3 | #10 WASHERS
S |1/4°-20 TRUSS HEAD SCREWS | 4 |6 MM-25 BOLTS 1 | 5/8° X 10° BREATHER HOSE
S | 1/4* RUBBER WASHERS 3 |10/32* X 5/8% BOLTS
(5) 1/4°-20 TRUSS HEAD SCREWS
(5) 1/4* RUBBER WASHERS T
1= #060 #060
7 CLAMP CLAMP
I 3 3/4° X 3*
| HUMP HOSE
|r & Q Q #056
TN
! CLAMP
|
] e 312" X 3
! REDUCER
|
[ #048
=l
L S CLAMP
/o> STAINLESS
T ’ AN 5/8° X 10
(4> 6 MM-25 MM BOLTS T T— - STEEL SCREWS BREATHER
(4> 1/4" LOCK WASHERS —_—— —_ /T T \ HOSE
(4> 1/4* X 7/8" FENDER WASHERS = S FacToRY |
MAF SENSOR |
FILTER BOX I
\ FACTORY /
\ == O-RING
ACCESSORY <

No FLOW DUCT
~ -

~ —

VOLANT AIR

ALIGNS FILTER BOX FLOW DUCT
AGAINST
FENDER | FILTER 2 S
SUPPORT W/CLAMP o\ 2\ \\
TN \ \
— | P /////\\ \
PPt ds \
O - oA
ST AN AN
(T T HUMP HOSE “4
= lant
Nt L£o)/[7/g]
T #060 CLAMP P i
\G&::;:::;,"::;, FILTER BOX ADAPTER
=TT (3 10/32° X 5/8* BOLTS
o - #10 LOCK WASHER
o o L #10 WASHER
FILTER BOX LID VOLANT FILTER BOX ADAPTER

NOTE: MUST REMOVE NEGATIVE BATTERY CABLE

Learn more about performance air intake systems on our website.


https://www.carid.com/volant/
https://www.carid.com/air-intakes.html

